

# PPE Test Report

Report No : ISETC0007200303-6

Date: Feb. 24, 2020

Page 1 of 9

**Applicant** : Elink Technology Co., Ltd  
**Address** : Baoding Technology Park, Guangming No.2 Rd., Dongcheng District, Dongguan City, GuangDong Province, China

The following sample(s) was /were submitted and identified on behalf of the clients as :

**Sample Name** : Mask  
**Sample model** : 9901 9801 9501 9307 9107 9007  
**Trade Mark** : Lijiang  
**Sample Received Date** : Feb. 18, 2020  
**Testing Period** : Feb. 18, 2020 To Feb. 24, 2020  
**Test Result** : Please refer to next page(s).

## Test method and Test equipment:

Test Item	Test Method	Test Result
Masks to protect against particles - Requirements, testing, marking	EN 149:2001+ A1:2009	PASS